Final Report - Low Cost Retrofits for Nitrogen Removal at
Wastewater Treatment Plants in the
Upper Long Island Sound Watershed

QUEBEC ' A
1}/
CANADA

UNITED STATES

Prepared by JJ Environmental,
LLC Prepared for NEIWPCC
March 2015




Executive Summary

Table of Contents
Hyperlinked to Chapters

1.0 Background and Introduction

2.0 Biological Nitrogen Removal

3.0 Project Description

3.1 Project Objectives

3.2 Project Team

3.3 QAPP

3.4 Special Sampling Program

3.5 Project Facilities

3.6 Facility Selection for Further Study

3.7 BioWin Modeling

3.8 Conceptual Design

3.9 Cost Estimate

3.10 Training Needs

3.11 Explanation of Comparison Table

4.0 Individual Plant Discussions

4.1 Massachusetts
[...]
Ibs/d total nitrogen with a concentration of 4.85 mg/L resulting in a removal of 136 |Ibs/d (180
Ibs/d-44 lbs/d) or 76% removal. The increased removal over current performance is 63 |bs/d
total nitrogen or about 23,112 lbs/year at average conditions.

Effluent
Anoxic Aerated NRCY "‘
Influent PC Sp e ' I N @%—[‘.
v ‘( }‘H }‘ >
[’—I >
o RAS/WAS 1
—_34[ WAS 1

Figure GB-4 Conceptual Nitrogen Designh Model, Great Barrington, MA

35



Table GB-3 Summary of Results, Great Barrington, MA

Current Influent TN, Ibs/d 180
Current Effluent TN, lbs/d 107
Current Removal, Ibs/d 73
Predicted Effluent TN, lbs/d 44
Predicted Removal, Ibs/d 136
Net Change, lbs/d 63
Net Change, |bs/year 23,112
Winter Temperature, lbs/year 21,764

The model was then tested at 10° C and
then at 10° C with the flow at 80% of
design. At 10° C, the effluent total
nitrogen concentration increased from
4.85 mg/L to 5.26 mg/L of which less than
1.5 mg/L was ammonia-nitrogen resulting
in a removal of 21,764/year of total
nitrogen. When the flow was increased

to 80% at this temperature, the total

nitrogen concentration increased to 7.1 mg/L of which less than 2 mg/L was ammonia-nitrogen.
A summary of these results is shown in Table GB-3. The equipment needed for this conceptual
design includes nitrate recycle pumps, DO, ammonia, pH and nitrate analyzers.

Cost Per Pound of Nitrogen Removed

A preliminary construction cost estimate was prepared based on the design shown in Figure
GB-4. This estimate was then used to calculate the cost per pound of nitrogen removed based

on the model prediction.

NEIWPCC COST ESTIMATE
Low Cost Retrofits for Nitrogen Removal at
Wastewater Treatment Plants in the upper Long Island Sound Great Barrington
Watershed
Contractor Name: JJ Environmental Date: 17-Feb-15
Address: 17 Archer Lane Project No. 0302-001
Darien, Ct 06820 Proposal No. 8 Rev3
Telephone No: 1-203-309-8768
SECTION A: CONTRACTOR WORK Revisions
"1 Total Contractor Labor $85,095.09
" 2. Total Contractor Material $84,950.00
i’ 3. Total Contractor Equipment $15,564.00
g 4. Unit Price Costs
" 5. Subtotal Contractor Cost $185,609.09
" 6. Contractor Mark-Up 15% $27,841.36
" 7. Contractor Total Section A $213,450.45
SECTION B: CONTRACTOR WORK
g 8. Names Of Subcontractors
A. Electrical Subcontractor $70,974.32
B Instrumentation Integrator $9,085.00
C.
D
E.
F.
g 9. Total Subcontractor's Proposals (A through F) $80,059.32
'10. Contractor's Mark-Up On Subs Proposals (5%) $4,002.97
I'll. Subcontractor Total Section B $84,062.29
SECTION C: TOTAL CONTRACTED UNIT PRICE COSTS
SECTION D: CONTRACTOR'S REQUEST
"12. Amount Requested (Total Lines 7 & 11) $297,512.74

Figure GB-5 Cost Estimate Great Barrington, MA Conceptual Design

36



The estimate includes the cost of all equipment (mixers and pumps, piping, instrumentation
and installation costs. The total cost for retrofitting this system is estimated to be $297,513.
The increase O&M cost is $62,736 per year primarily additional electrical costs; however, this
cost is partially offset due to the removal of two mechanical aerators. The expected avoided
cost is estimated at $30,060 per year so the net increase in O&M is estimated at $32,676 per
year. The model is predicting at average temperature and current flow, the plant will remove
an additional 23,112 Ibs/year over baseline conditions. Therefore the cost per pound for the
ten year term is $2.91 (Table GB- 4) and for the twenty year is $2.27 (Table GB-5).

Cost Per Pound of

Additional Nitrogen Removed as

Compared to Capital Improvement Costs

Table G-4 Great Barrington, MA Cost of Nitrogen Removal (10-yr) Table GB-5 Great Barrington, MA Cost of Nitrogen Removal (20-yr)

Cost Per Pound of Additional Nitrogen Removed as
Compared to Capital Improvement Costs

63 Delta Pounds N Removed Per day 63 Delta Pounds N Removed Per day
23,112 Delta Pounds N Removed 1 Year 23,112 Delta Pounds N Removed 1 Year
231,120 Delta Pounds N Removed 10 Year 231,120 Delta Pounds N Removed 10 Year
462,240 Delta Pounds N Removed 20 Year 462,240 Delta Pounds N Removed 20 Year
$297,512.74 Capital Cost of Conceptulal Design $297,512.74 Capital Cost of Conceptulal Design
$12.87 Cost Per Pound Over 1 Year $12.87 Cost Per Pound Over 1 Year
$1.29 Cost Per Pound Over 10 Years $1.29 Cost Per Pound Over 10 Years
$0.64 Cost Per Pound Over 20 Years S0.64 Cost Per Pound Over 20 Years

Cost Per Pound of

Additional Nitrogen Removed Including

Interest & Operational Costs

Cost Per Pound of Additional Nitrogen Removed Including
Interest & Operational Costs

3.00% Interest Rate 3.00% Interest Rate
10 Loan Termin Years 20 Loan Termin Years
$2,872.81 Monthly Payment (100% Financed) $1,650.00 Monthly Payment (100% Financed)
$344,736.62 Total Cost P & | Over 10 Years $395,999.64 Total Cost P & | Over 20 Years
$326,760.00 Additional O&M over term $653,520.00 Additional O&M over term
$671,496.62 Total Cost Over 10 Years $1,049,519.64 Total Cost Over 20 Years
52.91 Total Cost Per Pound of Additional $2-27 Total Cost Per Pound of Additional

Nitrogen Removed Over 10 Years

Nitrogen Removed Over 20 Years

37




Orange, MA
Plant Description

The Orange, MA, is a 1.10 MGD activated sludge facility. The average flow from January 2013
to October 2014 was 0.98 MGD or 89% of design. The plant has two biological reactors and two
secondary clarifiers. Flow from the secondary clarifiers is disinfected using chlorine prior to
discharge to Millers River, a tributary of the
Connecticut River (Figure 0-2).

The current permit limits for Orange, MA, are
shown in Table O-1. Along with these permit
limits; they are also required to monitor
various nitrogen species.

Table O-1 Current Permit Limits, Orange MA

Monthly [ Weekly | Annual Goal
TSS, mg/L 30 45 X
: 3 BOD, mg/L 30 45 X
Figure O-1 Aerial View Orange, MA Facility TN, lbs/d X X

Orange, MA, was not selected for BioWin modeling and cost estimation, but for further analysis
of plant data. Flow data as well as available nitrogen data were analyzed. During 2013 and
2014, influent flow averaged 85% of design flow and moreover, it is obvious that there is
significant inflow and infiltration (l/1).

Clar

Soconda
rlfler
"

Comminutor Aarallon Chlorne
Infleent s, Tank #1 ") Contact Tank #1 ol:tnfa"
Sewer Agrafon Chlarine Millers
Gl Chambar Tank #2 Contact Tank #2 Elvar
» Secondary
f Clarlfler

Manual ;-
Bypass Screen

Figure O-2 Orange, MA Process Flow Diagram

38



2.000
1.800
1.600
1.400
1.200
1.000
0.800
0.600
0.400
0.200
0.000

Flow, MGD

——2013, MGD ——2014, MGD Design, MGD

Average Monthly Flow, MGD

FaN ~\
/ \_/
N, //?(\ \\.I/ \\

Month

Figure O-3 shows 2013 and 2014
average daily flow compared to
plant design flow and depicts the
variability of volume of influent
wastewater.

Typically, the plant achieves fairly
good nitrogen removal when flows
are less than design and they can
maintain efficient nitrification.
Figure O-4 shows distribution of

Figure O-3 Orange, MA Average Monthly Flow 2013-2014

ammonia was < 2mg/L which indicates

consistent nitrification. Total nitrogen for 12.000
2013 based on quarterly testing averaged 10000 |
less than 10 mg/L with a range of 6.7 to

12.5 mg/L. Nitrate concentrations during E-‘f 8.000
this same period ranged from 1.6 mg/L to g oo
11 mg/L showing inconsistency with g
denitrification. g 4.000 -
Because the flows are so high relative to 2.000 ~
design flow, they are not a candidate for 0,000
any modification to improve nitrogen

For most of that period, effluent

nitrogen species from 2006 to 2014.

removal since there is no significant

amount of excess capacity available.

Ammonia Nitrate Nitrite TKN

This plant would benefit by having instrumentation to help them monitor and optimize the
process. The recommended instruments include ammonia, nitrate, DO and sensors.

39

m Jan-06
mJan-07
W Jan-08
mJan-09
mJan-10
W Jan-11
wJan-12
W Jan-13

Jan-14

Figure O-4 Orange, MA Distribution of Nitrogen Species




Palmer, MA

Plant Description

The Palmer Wastewater Treatment Plant (Figure P-1) is a 5.6 MGD activated sludge facility. Itis

Figure P-1 Aerial View Palmer, MA Facility

Currently, they are using one primary clarifier,

the two fine-bubble bioreactors, two secondary

currently treating an average flow of 1.47 MGD
or about 26% of design flow. The plant has two
primary clarifiers and four independent
bioreactors. Two of the reactors have fine
bubble diffusers and two have coarse bubble
diffusers Effluent from the bioreactors flows to
two secondary clarifiers, then to a tertiary
clarifier (also called a clariflocculator) and then
to chlorine disinfection before being discharged
to the Chicopee River, a tributary of the
Connecticut River.

Table P-1 Current Permit Limits, Palmer, MA

Monthly | Weekly | Annual Goal
TSS, mg/L 30 45 X
BOD, mg/L 30 45 X
TN, Ibs/d X X 376

clarifiers and the clariflocculator. Palmer’s permit limits are shown in Table P-1. Along with
these permit limits; they are also required to monitor various nitrogen species.

e

| Clarifer |
#1

Mezchanlcal
Bar Screen
|rifleent
Sewer

Prdmary
Bypass Marual | Clariler
Bar Sarsen 2

—H

Blalogleal Reactar
(Flne Bubble Dlffuses) ——
#1

rconcan)

| Clarﬂhr |

—~

Blalagleal Reastar
{Flne Bubble Diffusers) |

w2

Chlorine Contact

Tcrljm

Blologlcal Reactor

(Coarse Bubble
Dlffusars)
#3

Blal ogleal Reastar

{Coaree Bubble
Diffusers)
L]

Charmber #1 Cutfall tz
liClar hlnnﬂul&mr] Chlzopes
Chlorlne Contact Flwer
Chamber #2
>
Secondary
| Clnrh'll:r |

Figure P-2 Palmer, MA Process Flow Diagram

40



BioWin Model and Conceptual Design

Average influent concentrations and an average influent temperature of 13.7°C (Table P-2)
were used for calibration of the model using a steady-state simulation. Model output was
compared to average effluent data. The model was considered calibrated if the output typically
matched effluent BODS5, TSS and total nitrogen within +/- 10% of the actual values in the data
sets. All parameters were within the 10% except for BOD which was within 15%. Once the
model was calibrated, various design alternatives and changes in process control parameters
were evaluated to determine which alternative resulted in the lowest possible effluent total
nitrogen concentration. Sensitivity testing was also performed by reducing the temperature
from 13.7° C to 8° C and increasing the flow to 80% of design at 8° C.

Table P-2 Baseline Model Comparison to Conceptual Design Model, Palmer, MA

Plant Influent Data Baseline Model Design Model Compare Baseline
Effluent Effluent to Model Design
Parameters mg/L Ibs/d mg/L Ibs/d mg/L Ibs/d mg/L Ibs/d
Volatile suspended solids 158 1937 4.36 53 4.25 52| 0.11 1.35
Total suspended solids 198.46 2433 6.41 79 6.29 77| 0.12 1.47
Total Kjeldahl Nitrogen 28.6 351 3 36| 2 30| 0 6
Total Carbonaceous BOD 169 2072 2.18 27 2.06 25 0.12 1.47
Total N 28.6 351 13.8 169 6.4 78 7.4 91.0]
pH 7 6.9 6.9
Ammonia N 18.88 231 1.0 12 0.5 6 0.5 6.1
Nitrate N 0 0 9.8 121 3.8 47 6.0 73.7
Parameters
Temperature, °C 13.7 13.7 13.7
Flow, MGD 1.47 1.47 1.47

The baseline model was configured (Figure P-3) using one primary clarifier, two fine-bubble
reactors, two secondary clarifiers and the clariflocculator and calibrated (Table P-2 Baseline
Model Column). Average annual flow and temperature (1.47 MGD and 13.7° C) obtained from
plant data were used for both the baseline and nitrogen design models.

The calibrated model was then used to develop the optimum nitrogen removal model. To
remove nitrogen at the Palmer, MA, facility, one-third of each of the fine-bubble reactors was
converted to an anoxic zone with the other two-third remaining aerobic. Nitrate recycle was
also added (Figure P-4). With this configuration, the model predicts that Palmer, MA, can
achieve significant nitrogen removal (Table P-2 Design Model Column).

41



FB Aerobic

Influent
:
- FE>—

PS1

- 7

B Aerobic

o

Figure P-3 Baseline Model, Palmer, MA

Currently, influent TN averages about 352 lbs/d and the plant discharges about 169 lbs/d
resulting in a removal of about 182 lbs/d (351 lbs/d-169 Ibs/d) or 52% removal. With the

AS

IWAS

A

Effluent

anoxic-aerobic reactor configuration and recycle pumps, the model is predicting that the plant

would discharge 78 Ibs/d total nitrogen with a concentration of 6.4 mg/L resulting in a removal
of 273 Ibs/d (351 Ibs/d-78 lbs/d) or 78% removal. Increased removal over current performance
is 91 Ibs/d total nitrogen or about 33,215 lbs/year at average conditions.

Influent

i T,

FB Anoxic  FB Aerobic NRCY

TR

NRCY

FB Anoxic FB Aerobic
W

Figure P-4 Conceptual Nitrogen Design Model, Palmer, MA

42

3
>

WAS

V*tﬁ A

Effluent
i



Table P-3 Summary of Results, Palmer, MA

Current Influent TN, Ibs/d 351
Current Effluent TN, Ibs/d 169
Current Removal, Ibs/d 182
Predicted Effluent TN, Ibs/d 78
Predicted Removal, Ibs/d 273
Net Change, lbs/d 91
Net Change, lbs/year 33,215
Winter Temperature, lbs/year 33,215

The model was then tested at 8° C and
then at 8° C with the flow increased to
80% of design. At 8° C, effluent total
nitrogen concentration did not increase.
When the flow was increased to 80% at
this temperature, the effluent TN
concentration increased slightly to 6.5
mg/L. A summary of these results is
shown in Table P-3. The equipment
needed for this conceptual design includes

mixers, nitrate recycle pumps and DO, ammonia, pH and nitrate analyzers.

Cost Per Pound of Nitrogen Removed

A preliminary construction cost estimate was prepared based on the design shown in Figure P-
4. This estimate was then used to calculate the cost per pound of nitrogen removed based on
the model prediction. The estimate includes the cost of all equipment (mixers, pumps, piping
and instruments) and installation costs. The total cost for retrofitting this system is estimated

to be $320,722

NEIWPCC COST ESTIMATE
Low Cost Retrofits for Nitrogen Removal at
Wastewater Treatment Plants in the upper Long Island Sound Palmer MA
Watershed
Contractor Name: JJ Environmental Date: 1-Jun-14
Address: 17 Archer Lane Project No. 0302-001
Darien, Ct 06820 Proposal No. 18
Telephone No: 1-203-309-8768
SECTION A: CONTRACTOR WORK Revisions
! 1. Total Contractor Labor $71,190.66
’ 2. Total Contractor Material $104,600.00
’ 3. Total Contractor Equipment $20,190.00
4 4. Unit Price Costs
’ 5. Subtotal Contractor Cost $195,980.66
" 6. Contractor Mark-Up 15% $29,397.10
r 7. Contractor Total Section A $225,377.76
SECTION B: CONTRACTOR WORK
4 8. Names Of Subcontractors
A. Electrical Subcontractor $81,719.19
B Instrumentation Integrator $9,085.00
C.
D.
E.
F.
4 9. Total Subcontractor's Proposals (A through F) $90,804.19
'10. Contractor's Mark-Up On Subs Proposals (5%) $4,540.21
'11. Subcontractor Total Section B $95,344.40
SECTION C: TOTAL CONTRACTED UNIT PRICE COSTS
SECTION D: CONTRACTOR'S REQUEST
"12. Amount Requested (Total Lines 7 & 11) $320,722.16

Figure P-5 Cost Estimate Palmer, MA, Conceptual Design

43



The increase O&M cost is $26,140 per year primarily due to additional electrical costs.
However, there is some cost reduction due to the smaller aerobic volume which is about $7,842
per year giving a net increase in O&M costs of $18,298 per year. The model is predicting at
average temperature and current flow, the plant will remove an additional 33,215 lbs/year over
baseline conditions. Therefore the cost per pound for the ten year term is $1.67 (Table P-4)

and for the twenty year is $1.19 (Table P-5).

Table P-4 Palmer, MA Cost of Nitrogen Removal (10-yr)

Table P-5 Palmer, MA Cost of Nitrogen Removal (20-yr)

Cost Per Pound of Additional Nitrogen Removed as
Compared to Capital Improvement Costs

Cost Per Pound of Additional Nitrogen Removed as
Compared to Capital Improvement Costs

91 Delta Pounds N Removed Per day 91 Delta Pounds N Removed Per day
33,215 Delta Pounds N Removed 1 Year 33,215 Delta Pounds N Removed 1 Year
332,150 Delta Pounds N Removed 10 Year 332,150 Delta Pounds N Removed 10 Year
664,300 Delta Pounds N Removed 20 Year 664,300 Delta Pounds N Removed 20 Year
$320,722.16 Capital Cost of Conceptulal Design $320,722.16 Capital Cost of Conceptulal Design
[...]
effluent BOD5, TSS and total nitrogen within +/- 10% of the actual values in the data sets. All
parameters are within the 10% except for effluent BOD. The model predicts a lower value (2.17
mg/L) than the data indicates (5.17 mg/L). Once the model was calibrated, various design
alternatives and changes in process control parameters were evaluated to determine which
alternative resulted in the lowest possible effluent total nitrogen.

Sensitivity testing was also performed by reducing the temperature from 13°C to 8° C. Since
Hinsdale is already close to 80% design flow, the models already represent high flow conditions.
The baseline model was configured (Figure HD-3) using one oxidation ditch and two secondary
clarifiers and calibrated (Table HD-2 Baseline Model Column). Average annual flow and
temperature (0.23 MGD and 13° C) obtained from plant data were used for both the baseline
and nitrogen design models.

Table HD-2 Baseline Model Comparison to Conceptual Design, Hinsdale, NH

Plant Influent Data Baseline Model Design Model Compare Baseline
Effluent Effluent to Model Design
Parameters mg/L Ibs/d mg/L Ibs/d mg/L Ibs/d mg/L Ibs/d
Volatile suspended solids 131 273 4.64 10 4.24 9 0.40 0.83
Total suspended solids 142.43 297 5.56 12, 5.07 11 0.49 1.02
Total Kjeldahl Nitrogen 27.4 57 2 5 3 6 -1 -1
Total Carbonaceous BOD 160 334 2.17 5 1.94 4 0.23 0.48
Total N 27.4 57 11.24 23 4.73 10 6.51 13.57|
pH 7 6.82 6.98
Ammonia N 18.08 38| 0.34 1 1.41 3 -1.07 -2.23
Nitrate N 0 0 8.84 18 0.08 0 8.76 18.26)
Parameters
Temperature, °C 13 13 13
Flow, MGD 0.25 0.25 0.25

The oxidation ditch model shows various zones in which DO concentrations can be adjusted
and/or monitored. This model was calibrated and then used to develop the optimum nitrogen
removal model. Figure HD-4 shows the conceptual design process flow model for nitrogen
removal.

The only difference between these two models is the DO concentration in each of the oxidation

ditch zones which cannot be seen in the process flow diagram but the result of these DO
changes can be seen in the model output data (Table HD-2 Design Model Column).

84



Influent Zone 1 Zone 2 Zone 3 Effluent

— -——

Figure HD-3 Baseline Model, Hinsdale, NH

Currently, influent TN averages about 57 Ibs/d and the plant discharges about 23 Ibs/d resulting
in a removal of about 34 Ibs/d (57Ibs/d-23 lbs/d) or 59% removal. With the reduction in DO
concentration proposed in this design, the model is predicting that the plant would discharge
15 Ibs/d total nitrogen with a concentration of 4.73 mg/L resulting in a removal of 47 lbs/d (57
Ibs/d-10 lbs/d) or 83% removal.

Influent Zone 1 Zone 2 Zone 3 Effluent

=y

Figure HD-4 Conceptual Nitrogen Design Model, Hinsdale, NH

The increased removal over current performance is 13 lbs/d total nitrogen or about 4,954
lbs/year at average conditions. The model was then tested at 8° C. The results show a slight
increase in an effluent total nitrogen

Table HD-3 Summary of Results, Hinsdale, NH concentration to 6.54 mg/L or about 3,577

Current Influent TN, Ibs/d 57 lbs/year. A summary of these results is
Current Effluent TN, lbs/d 23 shown in Table HD-3. To achieve these total
Current Removal, Ibs/d 34 nitrogen concentrations, variable frequency
PrEdfCtEd Effluent TN, bs/d 10 drives would be added to the brush aerators
Predicted Removal, lbs/d 47 to control DO concentrations as well as DO,
Net Change, |bs/d 13 . .

Net Change, lbs/year 4,95 ammonia, pH and nitrate analyzers.

Winter Temperature, lbs/year 3,577

85



Cost Per Pound of Nitrogen Removed

A preliminary construction cost estimate (Figure HD-4) was prepared based on this design. This
estimate was then used to calculate the cost per pound of nitrogen removed based on the
model prediction. The estimate includes the cost of all equipment (variable frequency drives),
instrumentation and installation costs.

NEIWPCC COST ESTIMATE
Low Cost Retrofits for Nitrogen Removal at
Wastewater Treatment Plants in the upper Long Island Sound Hinsdale, NH
Watershed
Contractor Name: JJ Environmental Date: 1-Jun-14
Address: 17 Archer Lane Project No. 0302-001
Darien, Ct 06820 Proposal No.
Telephone No: 1-203-309-8768
SECTION A: CONTRACTOR WORK Revisions
" 1. Total Contractor Labor $20,022.37
" 2. Total Contractor Material $37,900.00
" 3. Total Contractor Equipment $2,503.00
" 4. Unit Price Costs
" 5. Subtotal Contractor Cost $60,425.37
" 6. Contractor Mark-Up 15% $9,063.81
g 7. Contractor Total Section A $69,489.18

SECTION B: CONTRACTOR WORK
g 8. Names Of Subcontractors

A. Electrical Subcontractor $19,067.81

B Instrumentation Integrator $8,510.00

C.

D

E.

F.
" 9. Total Subcontractor's Proposals (A through F) $27,577.81
'10. Contractor's Mark-Up On Subs Proposals (5%) $1,378.89
'11. Subcontractor Total Section B $28,956.70

SECTION C: TOTAL CONTRACTED UNIT PRICE COSTS
SECTION D: CONTRACTOR'S REQUEST
"12. Amount Requested (Total Lines 7 & 11) $98,445.88

Figure HD-5 Cost Estimate for the Hinsdale, NH, Conceptual Design

86



The total cost for retrofitting this system is estimated to be $98,446. The increased O&M cost is
$1,000 per year which is primarily for instrument maintenance. The model is predicting at
average temperature and current flow, the plant will remove an additional 4,954 lbs TN/year
over baseline conditions. Therefore the cost per pound for the ten year term is $2.50 (Table
HD- 4) and for the twenty year is $1.52 (Table HD-5). This plant is already performing well so
the incremental change in nitrogen removal is small.

Table HD-4 Hinsdale, NH Cost of Nitrogen Removal (10-yr)

Cost Per Pound of Additional Nitrogen Removed as
Compared to Capital Improvement Costs

13.57 Delta Pounds N Removed Per day

4,954 Delta Pounds N Removed 1 Year
49,543 Delta Pounds N Removed 10 Year
99,085 Delta Pounds N Removed 20 Year

$98,445.88 Capital Cost of Conceptulal Design

$19.87 Cost Per Pound Over 1 Year

$1.99 Cost Per Pound Over 10 Years

$0.99 Cost Per Pound Over 20 Years

Cost Per Pound of Additional Nitrogen Removed Including

Interest & Operational Costs
3.00% Interest Rate
10 Loan Termin Years
$950.60 Monthly Payment (100% Financed)
$114,072.09 Total Cost P & | Over 10 Years
$10,000.00 Additional O&M over term

$124,072.09

Total Cost Over 10 Years

$2.50

Total Cost Per Pound of Additional
Nitrogen Removed Over 10 Years

87

Table HD-5 Hinsdale, NH Cost of Nitrogen Removal (20-yr)

Cost Per Pound of Additional Nitrogen Removed as
Compared to Capital Improvement Costs

13.57

4,954

49,543

99,085

$98,445.88

$19.87

$1.99

$0.99

Delta Pounds N Removed Per day
Delta Pounds N Removed 1 Year
Delta Pounds N Removed 10 Year
Delta Pounds N Removed 20 Year
Capital Cost of Conceptulal Design
Cost Per Pound Over 1 Year

Cost Per Pound Over 10 Years

Cost Per Pound Over 20 Years

Cost Per Pound of Additional Nitrogen Removed Including

Interest & Operational Costs

3.00% Interest Rate

20 Loan Termin Years
$545.98 Monthly Payment (100% Financed)
$131,034.84 Total Cost P & | Over 20 Years
$20,000.00 Additional O&M over term

$151,034.84 Total Cost Over 20 Years

$1.52 Total Cost Per Pound of Additional

Nitrogen Removed Over 20 Years




Littleton, NH
Plant Description

The Littleton Wastewater Reclamation Plant (L-1) is a 1.5 MGD oxidation ditch facility. It is
currently treating an average flow of 0.82 MGD or about 55% of the design flow. There is one
oxidation ditch with three concentric channels. Each channel can be run independently. There
are four rotating disk aerators in the outer-
most channel and two each in the two
inner channels.

The flow from the biological system is then
conveyed to two secondary clarifiers. After
the flow leaves the secondary clarifiers, it
passes through UV disinfection and then to
the Ammonoosuc River, a tributary of the
Connecticut River (Figure L-2).

Figure L-1 Aerial View Littleton, NH, Facility

Currently the plant is operating all three

concentric channels in the oxidation ditch Table L-1 Current Permit Limits, Littleton, NH

and two secondary clarifiers. The model Monthly Weekly
configuration was based on current TSS, mg/L 30 45
operation. Permit limits for Littleton, NH, BOD, mg/L 30 45

are shown in Table L-1. In addition to these
limits, they also monitor specific nitrogen species.

Oxidation Ditch T4A
Oxidation Ditch T-4B

Sentege Secondary
Mechanical Influent Clarifiers
p— Bar Screen Screw Pumps
Sewer 5 -
Grit Chamber
f UV Disinfection
Outfall to
FEEH e
Manual Amr;t_:wr:osm
Bar Screen Clearwell

Figure L-2 Littleton, NH, Process Flow Diagram

88



BioWin Model and Conceptual Design

A BioWin model and conceptual design was developed based on the original set of data
provided for the period of mid-2011 to mid-2013. The model indicated that with control of the
DO concentrations within the oxidation ditch that nitrogen could be removed. The expected
total nitrogen concentration predicted by the model was 5.3 mg/L.

Prior to any knowledge of that model, plant staff on their own began developing methods to
control the rotors in the oxidation ditch to better control DO and therefore remove nitrogen.
They have done an excellent job in reducing effluent total nitrogen. The staff provided data
from that work which began in June 2013 and is continuing. An analysis of those data, indicate
the plant is very efficiently removing nitrogen. Figure L-1 shows a time series graph with the
various species of nitrogen. They monitor ammonia, nitrate and nitrite. Total nitrogen (TN) was
calculated from these. TKN is not determined and can typically range from 0.5 to 2 mg/L
depending on influent characteristics. As is seen by the graph, they have shown excellent
results in optimization during that period.

= Ammonia = Nitrite Nitrate ==—TN

50.00

45.00

40.00

35.00

30.00

25.00 +

20.00

15.00 — \ N\ A

10.00 - \ W

5.00 + \

0.00 + TR T e T
S I I B N
N N S @ @ @

& oF q\q;,\ m\/,-s o rf?& ff)xi‘ @‘\ N

Figure L-1 Results of plant optimization showing decrease in nitrogen
species

Table L-1 shows the average of ammonia, nitrate, nitrite and total nitrogen over this period and
the percent removal. Littleton is averaging about 6.6 mg/L TN with an almost 81% removal
over this year period. Coincidently, the model predicted effluent total nitrogen concentration
of 5.3 mg/L TN by controlling the DO, so these data are an independent verification that low
concentrations of TN could be achieved (L-2).

89



Table L-1 Average Data-June 2013 to July 2014

Influent Effluent

NH4-N, mg/L 32.6
NO2-N, mg/L 0.05
NO3-N, mg/L 1.16
TN 33.8

2.01
0.03
4.51
6.55

The cost estimate originally developed for

the project included the following: a rotor
% Removal panel installed with a PLC which could take
93.8 the input signal from either DO or nitrate
probes to start and stop rotors based on
various set points and also various
80.6 instruments to help the operators monitor
the process. That cost estimate for this equipment was $183,653.32. Since they are already
achieving low-cost nitrogen removal, that cost will not be included in the summary nor will the
nitrogen benefit they are achieving.

Table L-2 Baseline Model Comparison to Conceptual Design, Littleton, NH

Plant Influent Data Baseline Model Design Model Compare Baseline
Effluent Effluent to Model Design
Parameters mg/L lbs/d mg/L Ibs/d mg/L lbs/d mg/L Ibs/d
Volatile suspended solids 121 827 3.83 26 3.89 27 -0.06 -0.41
Total suspended solids 145.58 996 4.96 34 5.02 34 -0.06 -0.41
Total Kjeldahl Nitrogen 22 150 2 14 2 15 0 0
Total Carbonaceous BOD 235 1607 1.58 11 1.66 11 -0.08 -0.55]
Total N 23 157 11.9 81 5.3 36 6.6 45.4
pH 7.13 6.7 6.7 46
Ammonia N 14.52 99 0 2 0 3 0 0|
Nitrate N 0 0 9.71 66| 2.98 20| 6.73 46.03|
Parameters
Temperature, °C 13 13 13|
Flow, MGD 0.82 0.82 0.82

90



4.3 Vermont

Five treatment plants from Vermont were selected for BioWin modeling and cost estimation;
Ludlow, Lyndonville, Springfield, St. Johnsbury and Windsor.

Ludlow, VT

Plant Description

The Ludlow Wastewater Treatment Plant (Figure LU-1) is a 1.05 MGD oxidation ditch facility. It
is currently treating an average flow of 0.36 MGD or 34% of the design flow. The plant has two
oxidation ditches and two secondary clarifiers. Each oxidation ditch has two brush aerators.
There is also an anoxic selector at the head of each ditch. After the flow leaves the secondary
clarifiers, it passes through chlorine disinfection and then to the Black River, a tributary of the
Connecticut River (Figure LU-2).

Figure LU-1 Aerial View Ludlow, VT, Facility

Currently the plant is operating one
oxidation ditch and one secondary clarifier.
The model configuration was based on
current operation. Permit limits for Ludlow,
VT, are shown in Table LU-1. Along with
these permit limits; they also monitor
various nitrogen species.

Table LU-1 Current Permit Limits, Ludlow, VT

Monthly Weekly
TSS, mg/L 30 45
BOD, mg/L 30 45

Grndar /- Weadt
H Oxldatlen Dlleh
=
Diltch
Influgnt Effluent
Sawer Dltch Splitter Box
— | |nflusnt
* Splitter Box East
Bypass Manual Influent \_ Oxidatlon Ditch
Bar Screen Fump

Statlan

Figure LU-2 Ludlow, VT, Process Flow Diagram

91

Chlarine
Contas Chutfall
Tank (1]
Black
Rver

Drachlarinatlzn
Cramber




BioWin Model and Conceptual Design

Average influent concentrations and an average influent temperature 13°C were used for
calibration of the model using a steady-state simulation. Model output was compared to
average effluent data.

The model was considered calibrated if the output typically matched effluent BOD5, TSS and

total nitrogen within +/- 10% of the actual values in the data sets. All parameters were within
the 10% except for BOD.

Table LU-2 Baseline Model Comparison to Conceptual Design, Ludlow, VT

Plant Influent Data Baseline Model Design Model Compare Baseline
Effluent Effluent to Model Design
Parameters mg/L Ibs/d mg/L Ibs/d mg/L lbs/d mg/L Ibs/d
Volatile suspended solids 101 303 3.53 11 5.47 16 -1.94 -5.82,
Total suspended solids 121.36 364 4.91 15 7.61 23 -2.70 -8.11
Total Kjeldahl Nitrogen 29.2 88 2 7 2 7 0 -1
Total Carbonaceous BOD 140 420 1.56 5 1.65 5 -0.09 -0.27
Total N 29.2 88| 11.9 36 6.1 18 5.9 17.6)
pH 7 6.4 6.8
Ammonia N 19.27 58 0 1 1 2 -1 -2
Nitrate N 0 0 9.59 29 3.53 11 6.06 18.19|
Parameters
Temperature, °C 13 13 13.00,
Flow, MGD 0.36 0.36 0.36)
Influlent Anox Selector Zonel Zone 2 Efguent
= p—— i —— A
Zone 8 OD Split Zone 7

x> = x> a =

WAS
’—’—f:l
Figure LU-3 Baseline Model, Ludlow, VT

92




The model predicted a lower BOD than the plant data. Once the model was calibrated, various
design alternatives and changes in process control parameters were evaluated to determine
which alternative resulted in the lowest possible effluent total nitrogen. Sensitivity testing was
also performed by reducing the temperature from 13°C to 8° C and increasing the flow to 80%
of design at 8° C.

Figure LU-3 shows the baseline process flow model. The baseline model was configured (Figure
LU-3) and calibrated (Table LU-2 Baseline Model Column). The oxidation ditch model shows
various zones in which DO concentrations can be adjusted and/or monitored. This model was
calibrate and then used to develop the optimum nitrogen removal model (Figure LU-4). To
remove nitrogen at Ludlow, it is necessary to reduce DO in the various zones of the oxidation
ditch. The only difference between the two models (Figure LU-3 and LU-4) is the DO
concentration in each of the oxidation ditch zones which cannot be seen in the process flow
diagram but the result of these DO changes can be seen in the model output data (Table LU-2
Design Model Column). One concern about reducing aerator speed is a reduction in mixing and
possible settling of solids in the ditch. This would have to be monitored and may require the
addition of a mixer.

Influent Anox Selector Zone 1l Zone 2 Zone 3 Zone 4 Effluent
= I - !
. | s e i .
Zone 8 OD Split Zone 7 Zone 6 Zone 5
| |
et Y i
RAS/WAS
WAS
Figure LU-4 Conceptual Nitrogen Design Model, Ludlow, VT :‘

Currently, influent TN averages about 88 Ibs/d and the plant discharges about 36 lbs/d resulting